CBD15J-Li3

Electric pallet truck
R e &

Parts list 4 H%

20250410V07



PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHEARABEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T el AR SR Z TN 58 RN R SR Z4F0, WaTae & SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description
when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.

HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
il 02. XDC. 3556 Battery 1 24V/20AH
A : i 02. XDC. 3557 Battery 1 24V/30AH
il 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
1 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125-
6 02. KSCX. 0001 Cover 1
@ 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33. 036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ®16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is canceled. Note the version number when ordering

D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A 5.9 Wiring Harness Assembly
B = 5.201 Wiring Harness Assembly
(< 5,202 Wiring Harness Assembly

A:Section 5.2 is the original version.

B:Section 5.201 is the version that some parts in the Section 5.2 have been changed.

C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



WE
H3x
W24 H 0 WA RN iR o, FFE R SRS SR E R 5 B
FHHAAE
Item FIARNEAERE L, BEERMITIH . Part No @ Z 41— R E T 515 . Description &M CFHEAMBEHM 5. Qty [REH2FHE
N FEH R %E. Applied Date Kox 124 EH IR Yo H . Remark J& H RN U EAE B (B2 . 1 aE AR IESE).
BAENFEHHER
#HEh 1.

Item Part No Description Qty Applied Date Remark
Eiac (NE e Kt & H /Y
1 02. XDC. 3556 Battery Rl LEER) 1 24V/20AH
: 1 02. XDC. 3557 Battery [ EERTI 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgR) 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame oy 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 AR 1
7 03. 0243 Nut M10 2 B 2 Cancel/HLH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 2k b
3 33. 054. 0001 Frame (550) Y 1
3 33. 054. 0002 Frame (685) LY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHE 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A A 10




5 1 ZRZEFHA LA b T A g £ .

F5 9 RoRGEME —E R RTERE . 1X 2 EOERATEA W 317 72 5 T+ 2% .
75 T RNEEMFRCHE, 1TTWRFEERA S

75 3 RN LR AR AT, 550 B 685 RN XA E . 75 5 RaaBCH T 5t XA 5 1 =54 -
75 6 RoniZEAFELH #E 1800KG 7Y,

. FABTEES

210125 : #HIEF| 2021 4 01 H 25 H

210125- : AT 2021 4F 01 H 25 H

2. HFp35idx

01 : #ubksls 01

02 : EIGFHIS 02

N e



#Eh 2:

A <+—7572 Wiring Harness Assembly
BRI
B 5.901 Wiring Harness Assembly
BE
C 5.902  Wiring Harness Assembly
SRR

A BT 5.2 FoREMEIRA

B: 5% 5.201 FRTEFUARA (¥ 5.2) LRAA AL,

C: BT 5.202 FREBTRA (B 5.201) FRAHHFEE.

UGETTI AR, AR A RS 2R A3 P IR TR 7 165 T 0 2 R R 1 R



Index H3
1. Frame System R %

Lo L B aME SV ST OM o ZRRE oo oo e e e e e e e s e v s e s e s s e s e s s e s e e s e s s e s s s s e s s e s e s s e s e e s s e s s s e s e s s s e s et s e s e s e s e s s s e s s s e s e s s s e s e s s e s s en e sssereens 1
1. 201 Connecting Rod Rocker Assembly(Double Wheel) FEFTHEAE ZHAL (AL oo eeeeeeeeeeeeeeeeeeeseesesseseeseese e seseseseseees e 2
1. 301 Connecting Rod Rocker Assembly(Single Wheel) FEFTFRAE ZHAL (HLER) oo eesesses s seseseseees e 4
Lo 4 COVET ASSEIMD LY P B Il I oo oo e s e e e e e s e e s e s s e s e s s ae s e s s e s s s es e s s s e s s s ses s e s e s e s e s s s e s s s s se s s e s e e s s se s s e s e s s es s s s e s s s s e s s esaes s ereneos 6
1.5 Cover Assembly (Balance Wheel) AR BRIl i I BIEE ) oo e e e e e s e e s s e e e s s eeseeseesessessessesseessees s eseeeeenes 7

2.Driving System IXzh R4

2. 102 DT IVING STSTOM BB BRI oot ee e e e e e e e e e s e e e e e e e s eeseesees e s e s e e s e sessee s s e s eeseeseeseeeess e s e s e s e seseeseeseesesseeseseaseeseseeseeseeseesen 8
2.202 Driving System(Balance Wheel) BRZIZRGE (FHEIEE) oot e st e s se e es et esese s eseeesenesas 9
2. 301 DT IVING ASSEMD LY BIRBIIIEL I oo e e e e e e e e e s eee s ees e seeeeeseeseseesesesesesseeseeseseeeseeseeeeseeeseesesesses s eeseesesseeseesessasseses s eeseesansens 10
2.4 Balance Wheel ASSembD Ly 2 I 2 A o oo oo e s e e e s ee s ee s e e e e e s s e s e s ees s eeeees s s e s s e ssas e s s eeseeeeesaneens 12

3. Operating System B{ER S

3. 101 Operating Handle ASSEmD Ly Bl E T ZE A oot e e e e e s e e e e e e ses s ees e s eeeeeseeeessessesseseseeseesesseeseeees 13
3. 201 Handle Head ASSembD Ly T Tk Al B oo e ee e e e e e s e s e s e e s e s s ses e s s s e s e s s s e s e s s e s s sesee s s sesaesessesassesessesses s s s e s s sesees s esesseneeses e 14

3.301 Operating Handle Assembly (Intelligent) EEVETFMIZLAE CRIBE) oo 16



3.4 Handle Head Assembly (Tntelligent) T S i i (BT ) oo e e e e ee s s s s e s e s s ee s 17

4. Hydraulic System ¥ JE £ St

A, 1 HYATAULTC SYSTOM MR ITE BRI oot e e e e e e e e e e e e s e e s s eeseeseee e e e e e e s e s s e e e esees e s e s e s e s e e e see e s e s eeseeseeseeeeesassaseesessseeseenensaeres 18
4.2 POWET UNTt ASSEMD LY Bl T B Tl 2 At oo e e e e e e e e e e s s e s eeseee e e e s e s e e e s e s s ses s eeseeeeesaesesseesesessssses e eeseeneneen 19
4,301 Lifting Cylinder ASSEMDLY JHIETLZEAE oo e eses e e e s e e e et ee s s e e s s e s ee s e s e ees e eeseeseeseeeeeseeeeneeeseens 20

5.Electric System HS R4

5.103 Electric ASSEmBLY HLAZRGE oo 21
5.203 Electric Assembly (Built=in) B ZRGL (B oo 24
5.3 Electrical Components FLASZHAT (F7ANBEITCTEIID woovvoooeeeeoeeeeeseseeeeseseeesssssseessssssesssssssesssssssesssssssees s sssosseessssssess s 26
5.4 Electrical Components HL#RZA (7 FRAPE I CFBEREID ) coovooeeeseecsssecssssesssssee ettt 27
5.5 Electrical Components HEESZHAE (F7ZRANEL I oo sssssssssesenssss e sesssssssssnnnnnnes 28
5.6 Electrical Components FLASZHAT (TEFEANBETCTEIID woovooooeeeeeceeeeseseeeeeeseeesssssseessssssesssssssessessssessssssseessssssees s sssssees s 29
5.7 Electrical Components HL#RZA (ToBRAPE I CFBEREILD ) woovioeeesceecsnecsssssssssse sttt 30
5.8 Electrical Components HEESZHAE (FEZRAPEL T oo sssssssssesesssss e sessssssssennnnnnes 31
5.9 Electrical Components HL#RZA (F7 FRANE BT CRIZERETBD ) covvooveescnecsssecsssssssssnes sttt 32

.10 Electrical Components FEAR A (TERIPE — BT RIZERETH) ) ooooooeeeeeee e 33



.11 Electrical

Components HLESZHAE (T7 2R TN B TOTETBL) oottt ee s e e e e s e ee e e e s eseseeseeeeseseseeneeeesanees 34

.12 Electrical Components FLESALAE 7R E B (R FEREID ) woooooeeeeeeceeesessee e 35
.13 Electrical Components HLam ZH A (T ZR N B T ETI0) oo oo e e e s e e s e s e s e s e s e s e s e s e s s ses e s s er e eneeseeas 36
.14 Electrical Components FLZSZHAE (TEFZ TN B TETETIL) ceovoeoeeeeeoeeeeeeeeeeeeeeee e e oo ee e e e e e e s eeseeseee e s e s e s s s s s s eeseesene s 37
.15 Electrical Components FLESALAF (TLRNE BT (N FEREID ) oo 38
.16 Electrical Components HLamZH A (TEFR N B T ETI0) oo oo ee oo e e e e e s e s s s e s s e s es e s e s s es e s s er e seneere s 39
.17 Electrical Components FLESALAE 7 RN E B (FIZEREID ) oo 40
.18 Electrical Components FLESALAF (TLRN E B (FIZEREID ) oo 41
. 1902 Wiring Harness Assembly ZBHALER (121202571 TKBED ooieecericeeneeeeeee s 42
.2002 Wiring Harness Assembly (For Release Brake) Z& sl (1212C=2571 FRETLHBI) oot 43
.2102 Wiring Harness Assembly(Intelligent)ZBHUE AL (1. 5T 1212C-2571 FHAE) wrovvooooeevrrrermsssssmissssnesssssssmssssssssssssssssnnees 44
.2202 Wiring Harness Assembly(Intelligent For Release Brake) £k W &l (1212C-2571 &EE RIS oo, 45
.2301 Wiring Harness Assembly (BM24C10—CAN) Z& B JE il (BM2ACTOCAN) oo e e s e s s s s s s eeseeeeees 46
.2401 Wiring Harness Assembly (BM24C10-CAN For Release Brake) £k o &l il (BM24C10—CAN B B11) vovovvvvveeeeeeis 47

.2501 Wiring Harness Assembly (BM24C10-CAN TIntelligent) Z& A0 (BM24CTO=CAN B BE) coooooooeoeoeoeeeeeeeeeeeeeeceeeee e 48



5.27 Cable Assembly HLZ5 & % (1212C)

5.28 Cable Assembly (BM24C10~CAN) FEZR S il (BM2ACTOCAN) w..oooovooeeeceeeeee oo 51



BITIExR

&

BITA

BT EIR

20220518 V01

W E

R A

20221123 V02

XM =

O: Py, fREIHARM;

@: 5.101 A1 5. 201 FrAAS 70503240100 4 HEHL (24V/20AH) , HFrifti% 70503240205 41

Hh CHIFE)  (24V/20AH) , fRAS 70302000003 55 2845 Al 2 948G 20301025003 F 1| 25
CEITFAD A4S 20301025002 #5248 CRRETFHE) , QRS 77700000419 R 22 SRS

70701000002 {4} 22 ;

®@: 3.201 105 70103000029 & 2 R BCAACHES 70103000008 & e F%, 4LHS 70103000006

TN FF ¢ 3 45 A0S 70103000007 71RO, #riEAaE A 70103000006 Fizh <, (LS

70105000009 4RO i A A AS 20101040002 BHRE T ¢ 58 s

@: 2.101 F12.201 FHFAMLCES A 30201060021 $24T M6 X 20 9P /MRS 30201060023 42

£T M6 X 30 F1="MTA5 K 30201060021 #24T M6 X 20;

®: 28R 5. 301 B WL A KN 5. 401, 28R IE] 5. 501 B N2k A& 5. 601, £83RIE 5. 701

B N2 E N 5. 801, ZRHCE] 5.901 BN HEI N 5. 1001, M4 IE 5. 1101 BN

i BN 5. 12015

©: 1.1 #rHAA% 20101010415 Z48125 1 20101010416 25218 5

@: 1.2 FIEARS 51108000016 1B HIE T, HriE{id 50101200004 #4822 555, HrigiCay

30101100005 1244 M10X 60, Friftid 51108000013 &1, Hrig tid 30311100001 #2EF M10;

20231006 V03

EVEY

D:5. 102 F1 5. 202 FrHEARES 70302000000 D2 [E 7= KU T Ai 4% il 2, HrigALAS 70302000112 D2C
] 7= 2 B F AR 28 N IERC I, 2R AiE A

@: JFRFS 5.301. 5.501. 5.701. 5.901. 5. 1101 £&7E M H 48 MUY - il 5. 3. 5. 4.
5.5 5.6 ZRH RN, i 5. 7 HHAS M. SRR TR R R R 4 R I Pk A A

@: 1.201. 1.301 L85 30221060006 H24T M6 X 8 # & 4 oA 2. FriefLrd 30221060008 #24T
M6 X 15, #riftad 30301060001 #2H£E M6;

20230116 V04

R PHAE

@©: RIESWARGEL, REEE

20241118 V05

R B

D: 2.102 85 20201000980 K £& A 55 B WARES 20201002858 K2kt , X5 52101000061 KX
A el CE SO AU 52101000115 BRAE AL, AT 52101000083 SR A o i 5 AL
52101000028 IX 5} =L il o




@: 2.202 1H5 20201000980 £ ARk B MRS 20201002858 K264, RA% 52101000061 4K
AR B AR AD 52101000115 SRR, ARG 52101000083 BK 5l 58 UM ARES
52101000028 Kz i i -

®: 2.301 R85 30601050004 “F-Fa4H 5 2 NACHS 30601050006 544, fCH% 52201150006 1%
Al ke B O 52201150011 A3k, ARG 52202120004 4 5 A %6 58 BUNARES
52202120013 #&h &A% ; A0S 30701017001 A& 56 250k 30701017003 il ; 486 52105000035
Y A6 5 2 52105000069 hFE4H

@: 3. 101 fLH5 70109000004 #2128 B 5O ARS 70109000010 #2308 9% o

®: 3.301 fLH5 70109000004 Hzif H2¢ B AR 70109000010 #2308 9% o

®: 5.1901 A% 20101030603 i 2k 4114 B o AR 20101031150 4l 20 4F, Y
20101030672 ZEAARLE o B 4 A HS 20101031173 ZEARZR 3K 5. 2001 £LAY 20101030605 125 il £&
A B O ACRS 20101031149 #5141, A% 20101030673 4442k R o ALY
20101031172 ZEARZE A 5. 2101 fRA5 20101030555 F4 il 28 2 144 F oA ARAD 20101031148 4]
HAE, IS 20101030559 ZEARZR R oA ARG 20101031171 ZEARZ R 5. 2201 /45
20101030553 2 il 2R 20 4 58 ORARED 20101031147 45412 414E, AR5 20101030558 a4k £k R
B HCAACHS 20101031170 ZEARLZE AR, 5. 2301 AURY 20101030867 $2 il £ 41 44 58 U ARG
20101031154 =2k, 18RS 20101030869 ZEAA 2k o 5 UAARAY 20101031177 ZEAREL R

5. 2401 %fi% 20101031100 42 i1l 2 4H A4 B o ACHS 20101031152 Fa 1 2k 2044, 4869 20101031101
ZEPR 2R AR U ARED 20101031175 ZEARZR 5 5. 2501 ARAD 20101030875 F il 26 40 14 5 e AR
i3 20101031153 #HI 28 H 1, 18RS 20101030877 ZEAARL: o B 24 AR AS 20101031176 ZEARZR o s
5. 2601 fXA% 20101031102 2 il 2 2144 56 5 o ARAS 20101031151 #2444, 4865 20101030877
EARER R B AT 20101031174 ZEARZE R .

20250401 V06

S

5. 102 14X 70302000003 5 4 AAXAS 70302000123 i 85 5

5. 202 HARES 70302000003 B e AARED 70302000123 42 il 4%

5.1902 H1 20101031150 44 i £k 41 fF & &5 A AR % 20101030435 4% il &L AL 5 )75 2
20101031173 4R 2k sH B0y 20101030672 ZEARLL 3

5. 2002 1 20101031149 32 HI AL LF T )y 20101030437 32 HI4ALLE: 55 2 ¥ 20101031172
ZEARER R HCN 20101030673 ZEARLE A

5.2102 1 20101031148 2 #2411 T BCA 20101030445 #4140 FF5 2 ¥R 20101031171
ZEARER R HCN 20101030559 ZEARLE 3

5.2202 1 20101031147 2 HILL 411 TS 20101030443 B 41L0F: 5 2 % 20101031170
ZEARER R BN 20101030558 ZEARLE




20250410 VO7

4. 301 1 40321440001 Bfj 4> Bl 5 250h 40321400001 Ffj 24 Bl s




1.

1

Frame System

FRAS

ITtem Part No. Description Qty Applied Date Remark
Fe ] 4 & & Ji| H #A &

1 20101010288 Frame (550) R 1

1 20101010286 Frame (685) R 1

2 20201001013 Clip EEEF 1 40. 42. 090
3 30201040012 Screw M4 X6 $247 2 03. 0127

4 30421250002 Cir clips For Holes®25  FLA#HE 2 03. 0024

5 54302000260 Plug £S5 2 02.01. 9167




1. 201

Connecting Rod Rocker Assembly(Double Wheel)
TEFFRRE H A W)

115 18

19 20 2119 18131

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH -
Connecting Rod Rocker arm
A 20302020149 HAT R A 2
Assembly

1 55102000059 Ring Rod Left (550) Bl PR 45 A2 1

1 55102000061 | Ring Rod Left (685) Bl PR 5 A2 1

2 | 01 | 30221060006 | Screw M6X8 B24T 4 -231006 | 03.0270

2 | 02 | 30221060006 | Screw M6X8 B24T 2 231006~ 03. 0270

3 55102000060 Ring Rod Right (550) EEAN =¥ 1

3 55102000062 Ring Rod Right (685) IEEAN =¥ e 1

4 54002000017 | Bushing®19X ® 16X 15 £45F 2 03. 0691

5 30501050008 Round Pin®5X30 B B AR 4 4 03. 0305

6 50101160009 Shaft /N 2 40. 14. 052
7 55502000003 Push Rod Bracket A X 2 40. 14. 048
8 30301220002 | Nut M22X1.5 24 2 03. 0286

9 55501000096 | Push Rod Welding EAF 2 33.099. 0013
10 50101250028 | Shaft (550) XA 2 40. 42. 012
10 50101250032 | Shaft (685) XAy 2 40.42.013
11 54001000003 | Bushing®28X ®25X27 HRELE 4 03. 04422
12 54002000024 | Bushing®19X ® 16X 12 £45F 4 03. 0451
13 30501050003 Round Pin®5X 35 B B AR 4 10 03. 0303
14 50101160004 | Shaft AT R 4 2 40.11.038
15 54001000009 | Bushing®23X ®20X16.5 HRELE 8 03. 0453
16 55103000010 | Wheel Bracket EOES 2 40.11. 086
17 50101200055 | Shaft LS & 2
18 51251000014 | Bracket HEAR 4 30.01. 1290
19 30701020007 | Bearing 6204 A 8 03. 90. 057
20 51241000034 Loading Wheel AR 4 02.17.0128
21 50101200008 | Shaft A 4 40.11. 039
22 30301060001 | Nut 2 HF M6 2 231006~ 03. 0257
23 30221060008 Screw M6X15 8247 2 231006~ 03. 0271




1.201 Connecting Rod Rocker Assembly(Double Wheel)
TEFFRRE H A W)

115 18 19 20 211918131

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH &iE
Double Wheel linkage wheel
24 20302020150 WaEATRE 2

Frames




1. 301

Connecting Rod Rocker Assembly(Single Wheel)
AT R E A (Ee)

Ttem Part No. Description Qty Applied Date Remark
F R 4 A #HE & EH# -
Connecting Rod Rocker arm
A 20302020151 HAT R A 2
Assembly

1 55102000059 | Ring Rod Left (550) Bl PR 45 A2 1

1 55102000061 | Ring Rod Left (685) Bl PR 45 A2 1
2 | 01 | 30221060006 | Screw M6X8 B24T 4 -231006 | 03.0270
2 | 02 | 30221060006 | Screw M6X8 B24T 2 231006 03. 0270
3 55102000060 | Ring Rod Right (550) B 3% 1 33.099. 0010
3 55102000062 | Ring Rod Right (685) B F A 1 33.099. 0012
4 54002000017 | Bushing®19X ®16X15 A4 2 03. 0691
5 30501050008 | Round Pin®5X30 B B AR 4 4 03. 0305
6 50101160009 | Shaft /N 2 40. 14. 052
7 55502000003 | Push Rod Bracket A X 2 40. 14. 048
8 30301220002 | Nut M22X1.5 24 2 03. 0286
9 55501000096 | Push Rod Welding HEAF 2 33.099. 0013
10 50101250028 | Shaft (550) XAy 2 40. 42. 012
10 50101250032 | Shaft (685) XAy 2 40.42.013
11 54001000003 | Bushing ®28X ®25X27 HREEE 4 03. 04422
12 54002000024 | Bushing®19X ®16X12 £45F 4 03. 0451
13 30501050003 | Round Pin®5X35 2 B AR 4 4 03. 0303
14 50101160004 | Shaft AT & 4 2 40.11.038
15 54001000009 | Bushing®23X ®20X16.5 HREEE 4 03. 0453
16 55103000004 | Wheel Bracket EOES 2
17 50101200055 | Shaft e & 2
18 30701020006 | Bearing 6304 A 4
19 51241000054 | Loading Wheel AR 2 02.17.0143
20 50101200019 | Shaft A 2 30. 01. 3629
21 50301205001 | Washer #E Req.
22 30301060001 | Nut B2 )6 2 231006
23 30221060008 | Screw M6X15 8247 2 231006




1. 301

Connecting Rod Rocker Assembly(Single Wheel)
AT R E A (Ee)

21 18 19 18 2013 21"
\ [

17

Ttem Part No. Description Qty Applied Date Remark
F5 R 4 A #HE & EH# &iE
Single Wheel linkage wheel
24 20302020152 HEREFHR 2

Frames




1.4

Cover Assembly

S ERE AR

ITtem Part No. Description Qty Applied Date Remark
FE KA 4 & & H I

1 30211060007 Screw M6X 12 W4T 4 03. 0227

2 20201000984 Cover E#ER 1 40. 42. 007-1
2 20201000985 Cover EFEFR (LOGO) 1 40. 42. 007

3 30511010001 Pin ®1X16 ik 2 03. 1224

4 30511040009 Pin Shaft ®4X40 GaEi 2 19. 16294

5 20201000982 Cover AR 1 40. 42. 008

6 30201100018 Screw M10X25 w2 AT 6 03. 1051

7 20201000922 Driving Cover B8 1 40. 16. 004




1.5

Cover Assembly(Balance Wheel)

SRS AR G BiEe)

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH i
1 30211060007 Screw M6X12 B247 4 03. 0227
2 20201000984 Cover EEKR 1 40. 42. 007-1
2 20201000985 Cover FEFK (LOGO) 1 40. 42. 007
3 30511010001 Pin ®1X16 ik 2 03. 1224
4 30511040009 Pin Shaft ®4X40 i 2 19. 16294
5 20201000982 Cover =L 1 40. 42. 008
6 30351080010 Nut M8 Finig 2 03. 1225
7 30251080012 Screw M8X 16 B24T 3 03.0117
8 20201000983 Driving Cover R E 1 40. 42. 009




2.102 Driving System
IX5h R4

ITtem Part No. Description Qty Applied Date Remark
55 R e #HE &R H &iE
A 20302020155 Driving System W 25 1
1 | 01 | 30201060021 Screw M6 X 20 $247 5 -221123 | 03.0149
1 | 02 | 30201060021 Screw M6 X 20 $247 3 221123~ 03.0149
2 30201060023 Screw M6X30 BEAT 2 221123 03.0151
3 30411060002 Lock Washer ®6 A 7 03.0011
4 30401060001 Flat Washer @6 A 4 03. 00512
5 30201060038 Screw M6X 12 HZAT 2 03.1231
6 | 01 | 20201000980 Plate FEM 1 -241118 | 40.42.014
6 | 02 | 20201002858 Plate FEM 1 241118~
7 30701050004 Bearing 6010 & 1 03.90. 018
8 55111000006 Bridge A A 1
9 20201001174 Balance Frame T 2 30. 46. 0063
10 54001000008 Bushing® 18X ® 16X 10 HREEE 4 03. 0452
11 50101160011 Shaft 4 4 2 40.15. 011
12 30702060002 Bearing 30212 A 1 03.90. 023
13 | 01 | 52101000061 Driving Assembly IR B, 1 -241118 | 02.QD. 0295
13 | 02 | 52101000115 Driving Assembly IR 7 B, 1 241118-
13 | 01 | 52101000083 Driving Assembly Rz ¥ & 1 —-241118 | Rubber/#% &
13 | 02 | 52101000028 Driving Assembly R & 1 241118- Rubber/# X
14 54101000035 band R A 4 2 03. 04615
15 30201060021 Screw M6X20 BZAT 2 03.0149




2.202 Driving System(Balance Wheel)
IX%h A4t (FiBhEe)

Ttem Part No. Description Qty Applied Date Remark
F5 ez e #E & HH# &iE
A 20302020156 Driving System B R 5% 1
1 | 01 | 30201060021 Screw M6X 20 B2AT 13 -221123 | 03.0149
1 | 02 | 30201060021 Screw M6X 20 BEAT 11 221123~ 03.0149
2 30201060023 Screw M6X 30 B2AT 2 221123~ 03.0151
3 30411060002 Lock Washer ®6 A 15 03.0011
4 30401060001 Flat Washer @6 A 12 03. 00512
5 30201060018 Screw M6X 12 B2AT 2 03.0145
6 | 01 | 20201000980 Plate F &R 1 -241118 | 40.42.014
6 | 02 | 20201002858 Plate F &R 1 241118~
7 30701050004 Bearing 6010 e A 1 03.90. 018
8 55111000006 Bridge AHA 1 40. 12. 010
9 20101010301 Balance Frame Left TR 1 33.099. 0015
10 54001000008 Bushing® 18X ® 16X 10 HREGE 4 03. 0452
11 50101160011 Shaft ke 2 40. 15. 011
12 20101010273 Balance Frame Right HFEE 1 33.099. 0016
13 30201100035 Screw M10X20 B2AT 6
14 20201001015 Bracket b&: 2 40. 42. 038
15 30201080028 Screw M8X 16 BZAT 4
16 20101020003 Balance Wheel Assembly 5 B 4 4 1 2 81. 005. 023
17 30702060002 Bearing 30212 A 1 03.90. 023
18 | 01 | 52101000061 Driving Assembly W B K 1 -241118 | 02.QD. 0295
18 | 02 | 52101000115 Driving Assembly W B K 1 241118~
18 | 01 | 52101000083 Driving Assembly LIt DY 1 —-241118 | Rubber/#% &
18 | 02 | 52101000028 Driving Assembly IR 5 K A 1 241118~ Rubber/# X
19 54101000035 band R & 45 2 03. 04615
20 30201060021 Screw M6X 20 B2AT 2 03.0149




2.301

Driving Assembly
IRB)) I %

Ttem Part No. Description Qty Applied Date Remark
F R 4 #HE & HH -3
1 30421160001 Cir clip For Shaft ®16 R 4 E 1 03. 0062
2 52202120001 Driving Gear EF A 1 02.01. 00702
3 52201150005 Internal Gear SRy 1 02.01. 00684
4 30701120003 Bearing 61824 bV 2 02.01. 006810
5 30421000002 Cir clip For Hole @150 LA E 1 03. 0709
6 52105000040 Spacer mE 1 02. 01. 9294
7 70402000022 Motor AL 1 02.DJ. 00850
8 30601050003 Flat Key Pin B & 1 03.0716
9 30802128001 0il Seal i # 1 02.01. 3703
10 51241000104 | Driving Wheel W 1 02. QDL. 0272
10 51210000013 Driving Wheel (Rubber) W4 () 1 02. QDL. 3316
11 30201060003 Screw M6 X 20 B24T 16 03.1180
12 55704000001 Brake Assembly GlEHSY ) 1 02.01. 3596
Brake Assembly (Manual FZER & (FE
12 55704000009 1 02. QD. 0286
Release) )
13 30421150001 Cir clip For Shaft ®15 R 4 E 2 03. 0061
14 30601050005 Flat Key Pin B 5| 1 03. 0975
15 30802016001 0il Seal bk 1 03.0719
16 30501060003 Cylindrical Pin ®6X16 B A 4 2 03. 0439
17 30821008001 Grease Fitting # 1 03. 0506
18 52105000041 Gearbox Cover i 1 02.01. 210707
19 30701025001 Bearing 61905 H& 1 03.90. 075
20 | 01 | 30601050004 Flat Key Pin 4t 8 1 -241118 | 03.0717
20 | 02 | 30601050006 Flat Key Pin o 5 1 241118~
21 | 01 | 52201150006 Transmission Gear &5 i 1 -241118 | 02.01.00701
21 | 02 | 52201150011 Transmission Gear &5 i 1 241118
22 | 01 | 52202120004 Driven Gear W Ak 1 -241118 | 02.01.00703
22 | 02 | 52202120013 Driven Gear A 5 1 241118~
23 | 01 | 30701017001 Bearing 16003 B& 1 -241118 | 03.90.074

10




2.301

Driving Assembly
IRB)) I %

Ttem Part No. Description Qty Applied Date Remark
JF KA 4 HE & H &
23 | 02 | 30701017003 Bearing 6203 K 1 241118~ 03.90. 0012
24 30201080006 | Screw M8X30 HBAT 5 03. 01571

25 30411080002 Lock Washer ®8 B 5 03. 0012

26 | 01 | 52105000035 Gearbox o $ 46 1 -241118 | 02.CLX. 210715
26 | 02 | 52105000069 | Gearbox oA 1 241118-

27 30802155001 | Big 0il Seal A 1 02.01. 3681
28 70431000052 | Motor Junction Box BELE 1 02.01. 0284
29 70431000002 | Brush (MY) B (2 FH) 1 19. 0526

29 70431000003 Brush B A 1

11




2.4

Balance Wheel Assembly
T B 2H A

e ”@\ o 13
12

10

Ttem Part No. Description Qty Applied Date Remark
F5 ez 4 A #HE & HH# &iE
A 20101020003 Balance Wheel Assembly — HBHib4 2 81. 005. 023
1 20201000924 Flange EZ 2 40. 11. 044

2 30421170001 Cir clips For Shaft®17 %A #E 2 03. 0063
3 30706017001 Bearing 3203 A 2 03.90. 0011
4 30421400002 Cir clips For Holes®40 FLA#E 2 03. 0027
5 30101120007 Bolt MI2X70 e 2 03. 0372
6 55103000008 Bracket E&d 2 40.11. 049
7 30311120001 Nut M12 L85 4 03. 0820
8 50401000012 Spring Wk 4 03. 04790
9 55103000007 Wheel Frame EES 2 40.11. 048
10 30701017004 Bearing 6003 B 4 03. 90. 042
11 50301120006 Sleeve WE 2 40.11. 045
12 51242000002 Balance Wheel e 2 02.01. 3368
13 30201120014 Screw M12X55 8247 2 03.01731
14 50301120003 Sleeve REE 2 40.11. 082

12




3. 101

Operating Handle Assembly

BAEFNAL

Ttem Part No. Description Qty Applied Date Remark
F5 ez 4 A #HE & HH# &iE
Operating Handle
A 55220000057 BIEFAEM 1
Assembly

1 71501000024 Handle Head Assembly FAF L E K 1 02. SB. PJ. 00028
2 30411060002 Lock Washer ®6 P 2 03.0011

3 30201060020 Screw M6X16 B24T 2 03.0147

4 55221000042 Control Handle FAAA 1 40. 42. 019
5 30201030004 Screw M3X25 B24T 2 03. 01301

6 30411030001 Lock Washer @3 A 2 03. 00091

7 | 01 | 70109000004 Proximity Switch BRI X 1 -241118 | 02.01.9274
7 | 02 | 70109000010 Proximity Switch BRI X 1 241118~

8 30311080003 Nut M8 ¥ 1 03. 0425

9 54310000008 Guard Coil WE 4 B 1 02.01. 01088
10 20201000988 Cover Plate KR FM 1 40. 42. 005
11 30201030001 Screw M3 X 10 BEAT 2 03.1083

12 50301090004 Sleeve BE 1 40. 15. 006
13 50407000036 Gas Spring B dE 1 02. QTH. 3634
14 30411080002 Lock washer @8 A 2 03.0012

15 30201080032 Screw M8X 35 B24T 1 03.0158

16 54302000259 Rubber Blanket 7 & 4 1 02.01.2133
17 30311120001 Nut M12 L85 1 03. 0820

18 54001000014 Bushing® 18X ® 16X 8 HREEE 2 03. 0977

19 20201000981 Bracket KA EE 1 40.42. 011
20 20201001082 Shaft ES 1 40. 15. 057

13




3. 201

Handle Head Assembly
Tk Sk

Ttem Part No. Description Qty Applied Date Remark
F5 R e #HE & HH# k-

A 71501000024 Handle Head Assembly FAR K R 1 02. SB. PJ. 00028
1 71511000104 Horn Button %\ % 4 1 02. SB. PJ. 0004
2 71511000105 Rising Button A 1 02. SB. PJ. 0005
3 71511000106 Decline Button TH&a 1 02. SB. PJ. 0009
4 71511000118 Spring 7X16 Bk 10 02. SB. PJ. 0010
5 71511000101 Upper Cover & 1 02. SB. PJ. 0002
6 | 01 | 70103000029 Switch BRI X 1 -220518 | 02. SB.PJ. 0008
6 | 02 | 70103000008 Switch BRI X 1 220518~ 02. SB. PJ. 00027
7 30231020001 Screw ST2.2X13 BEAT 2 02. SB. PJ. 0011
8 71511000107 Micro Switch Card WENTF R FR 3 02. SB. PJ. 0006
9 | 01 | 70103000006 Micro Switch WX 4 -220518 | 02. SB.PJ. 0007
9 02 | 70103000007 Reverse Direction Switch R AT & 4 220518—

10 30231030002 Screw ST2.9X9.5 BZAT 4 02. SB. PJ. 0012
11 71511000117 Lower Cover T 1 02. SB. PJ. 0014
12 71511000103 Belly Switch B FF X 1 02. SB. PJ. 0003
13 71511000108 Mode Button HRIF X 1 02. SB. PJ. 0015
14 71511000109 Mode Button Card R I K FAR 1 02. SB. PJ. 0016
15 71511000014 Button Plug Sk 1 02.01. 317725
16 | 01 | 70105000009 Key Switch Assembly HRLTT K KR 1 -220518 | 02.SB.PJ. 0018
16 | 02 | 20101040002 Key Switch Assembly A RLTF % Bk 1 220518~

17 71511000110 Key Box SR 1 02. SB. PJ. 0017
18 30231030004 Screw ST2.9X13 BEAT 2 02. SB. PJ. 0021
19 30201050013 Screw M5X45 BEAT 2 03.0134
20 70132000102 Accelerator Assembly Jim iR 2 E R 1 02. SB. PJ. 0022
21 71511000115 Accelerator Knob A 5 e A 2 02. SB. PJ. 0027
22 71511000113 Shaft Jacket £ 2 02. SB. PJ. 0025
23 71511000111 Shaft Sleeve HAE 2 02. SB. PJ. 0024
24 30431080001 Spring Washer KR E 2 03.0735
25 70132000002 Accelerator i3 2 1 02. SB. PJ. 0023

14




3. 201

Handle Head Assembly

TSR

Ttem Part No. Description Qty Applied Date Remark
Fg A e #%E & i H &

26 30211030008 Screw M3X12 BRAT 2 03. 05364

27 70103000006 Micro Switch (CEIRIES 1 220518- 02. SB. PT. 0007

15




3.301

Operating Handle Assembly(Intelligent)
BV TR A G EE)

Ttem Part No. Description Qty Applied Date Remark
F (e e #HE & HH &iE
A 55220000058 Operating Handle Assembly — #/{EFHA T 1
1 71501000018 Handle Head Assembly A Sk ERk, 1 02.01. 9472
2 30201060021 Screw M6X 20 BZAT 4 03.0149
3 30411060002 Lock Washer @6 A 4 03.0011
4 30401060001 Flat Washer ®6 T 4 03. 0049
5 20201001017 Control Handle FARAF 1 40. 42.018
6 30201030004 Screw M3X25 BZAT 2 03.01301
7 30411030001 Lock Washer @3 B 2 03. 00091
8 | 01 | 70109000004 Proximity Switch BN X 1 -241118 | 02.01.9274
8 | 02 | 70109000010 Proximity Switch BH X 1 241118-
9 30311080003 Nut M8 453 1 03. 0425
10 54310000008 Guard Coil WE 3 4 1 02.01.01088
11 20201000988 Cover Plate KR EMR 1 40. 42. 005
12 30201030001 Screw M3X10 BZAT 2 03.1083
13 50301090004 Sleeve BE 1 40. 15. 006
14 50407000036 Gas Spring Et-E 1 02. QTH. 3634
15 30411080002 Lock Washer @8 A 2 03. 0012
16 30201080032 Screw M8 X35 B2AT 1 03.0158
17 54302000259 Rubber Blanket W7 & # 1 02.01.2133
18 30311120001 Nut M12 B2 1 03. 0820
19 54001000014 Bushing® 18X ® 16X 8 HRAAE 2 03. 0977
20 20201000981 Bracket RAE 1 40. 42. 011
21 20201001082 Shaft KA 1 40. 15. 057

16




3.4 Handle Head Assembly (Intelligent)
Fhk Bk R fg)
ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH -3

A 71501000018 Handle Head Assembly FAF L E K 1 02.01. 9472

1 71511000201 Upper Cover rz 1 02. SB. PJ. 0039
2 71511000202 Spring ®8X12 W 7 02. SB. PJ. 0040
3 71511000203 Lift Button Fr Al 1 02. SB. PJ. 0041
4 71511000204 Horn Button o\ 3% Al 1 02. SB. PJ. 0042
5 30231020001 Screw ST2.2X8 B24T 2 02. SB. PJ. 0060
6 71511000205 Belly Switch i S 1 02. SB. PJ. 0043
7 71511000206 Spring ®23.6X30 Wk 1 02. SB. PJ. 0044
8 71511000207 Bracket b&d 1 02. SB. PJ. 0045
9 71511000208 Clamp 4 1 02. SB. PJ. 0046
10 71511000209 Harness Clamp EES 1 02. SB. PJ. 0047
11 30201030001 Screw M3 X8 BEAT 7 02. SB. PJ. 0061
12 71511000210 Card LA 3 02. SB. PJ. 0048
13 71511000211 Micro Switch W FF = 1 02. SB. PJ. 0049
14 71511000214 Travelling Knob (R) i Ao 3 e Al 1 02. SB. PJ. 0052
15 71511000215 Accelerator Assembly fmiE % B 1 02. SB. PJ. 0053
16 30201040009 Screw M4X10 BEAT 4 03.0123

17 71511000217 Bracket El& 3 02. SB. PJ. 0055
18 30201040012 Screw M4 X6 B24T 1 02. SB. PJ. 0063
19 71511000218 Lower Cover T# 2 02. SB. PJ. 0056
20 30201050005 Screw M5X50 $24T 2 03. 03644

21 30201030002 Screw M3X16 B24T 1 03.0128

22 71511000219 Travelling Knob (L) 7 A e 4 2 02. SB. PJ. 0057
23 71511000220 Shaft Sleeve HWAE 2 02. SB. PJ. 0058
24 71511000221 Shaft Jacket INE 2 02. SB. PJ. 0059

17




4.1

Hydraulic System
WL RG

3 N
2 N l;j\l
1 (SEERY

—_—

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH -3

1 40301000043 Lifting Cylinder Assembly AT 1 02.YG. 3784
2 30411080002 Lock Washer ®8 A 4 03.0012

3 30201080006 Screw M8X30 BEAT 4 03.01571

4 30201060021 Screw M6X 20 BEAT 1 03.0149

5 30301060001 Nut M6 LS, 1 03. 0257

6 40204000011 Bolt B 2 02.01. 30810
7 30803014001 Washer ®14 443 4 03. 0482

8 40103000006 0il Pipe e 1 02. YYL. 4246
9 40401024097 Power Unit Assembly A # A 1 02. DLDY. 3992
10 30251080029 Screw M8X 16 B24T 2 03.0116

18




4.2

Power Unit Assembly
) ) H oA

Ttem Part No. Description Qty Applied Date Remark
F5 () 4 #E & A H &iE
A 40401024097 Power Unit Assembly A TAs 1 02. DLDY. 3992
1 5431200000 Cover R £ 2 02.01. 2231
2 20101030752 Connect Line HEL 1
3 70303000006 Contactor Fh# 1 02.01. 2207
4 70402000007 Motor LA 1 02.DJ. 33618
5 54012000012 Clamp 1 fE 2 03.1045
6 40411000027 Coupling BAm 1 02. 01. 9308
7 40407000006 Adapter & 3 1 02. 01. 9309
8 40405000038 Unidirectional Valve iR 1 02.01. 9028
9 71531000003 Solenoid Valve L7 1R 1 02.01. 9150
10 71531000031 Coil % 1 02. 01. 9366
11 40405000056 Relief Valve i i 1] 1 02.01. 9151
12 30801017001 0-Ring ®17.2X2.4 0 % 1 02.01. 9157
13 30801067001 0-Ring ®67.2X2.65 0 1 02.01. 9317
14 40405000006 Pressure Valve JEAM A 1 02.01. 9385
15 40402000006 Gear Pump HH# R 1 02. 01. 9059
16 30411050001 Lock Washer @5 A 6 03. 00132
17 30201050020 Screw M5X65 BZAT 2 03. 0967
18 40411000020 Suction Pipe o W E 1 02. YYL. 3991
19 40412000005 0il Filter E 1 02. 01. 9310
20 30401050001 Flat Washer @5 A 4 03. 00511
21 30101050010 Screw M5X12 BZAT 4 03. 0911
22 40409000014 Tank A 1 02. DLDY. SJ. 047
23 40410000010 Cover A E 1 02.01. 30423

19




4.301 Lifting Cylinder Assembly

T 2044

11

Ttem Part No. Description Qty Applied Date Remark
F R e #HE & EHH -
A 40301000043 Lifting Cylinder Assembly AT 1 02. YG. 3784
1 40331000048 Seal Kit For Cylinder HEBEAG 1 -250410 | 02.YG. 3784-KIT
2 40320000226 Guide Sleeve BHE 1 -250410 | BYCQ457J05-81
3 40302400065 Plunger Rod AEE A 1 -250410 | BYCQ457J05-80
4 40303450019 Cylinder Body K 1 -250410 | BYCQ457J05-01
5 | 01 | 40321440001 Scraper Seal W - B 1 -250410
5 | 02 | 40321400001 Scraper Seal W - B 1 250410-
6 40323350003 Gasket Ring FHE 1
7 40320000273 End Cap WE 1
8 30801050001 0-Ring 0 & HE 1
9 40302400057 Piston Rod i EA 1
10 30431400002 Cir clips For Shaft®40X3.2 #hE#E 1
11 40303450009 Cylinder Block RSN 1

20




5.102 Electric Assembly
B RG

ITtem Part No. Description Qty Applied Date Remark
FE KA EA S #=E & il B # %

1 70412010048 Charger (24V/104) 7 B B AR 1 02. CDQ. 3495
1 70412010049 Charger (24V/104) 7o BB FE AR 1 02. CDQ. 3496
1 70412010050 Charger (24V/104) 7 BB R AR 1

1 70412010051 Charger (24V/104) 7o L B B AR 1 02. CDQ. 3497
1 70412010052 Charger (24V/104) 7 B AT 1

1 70412010053 Charger (24V/10A) 76 B8 DL B AT 1

1 70412010054 Charger (24V/10A) T E BT 1

1 70412010055 Charger (24V/10A) 7 B2 P R IEAT 1

1 70412010056 Charger (24V/10A) 75 o, 28 W KA AR 1 02. CDQ. 3523
1 70412010047 Charger (24V/10A) 7 R 2 E AR 1 02. CDQ. 3481
1 70412010234 Charger (24V/10A) 7o 8L % H AR 1

1 70412011119 Charger (24V/104) T BT 1

1 70412010121 Charger (24V/15A) 7 2, 8 El AR 1 02. CDQ. 3551
1 70412010122 Charger (24V/15A) 7 B B AR 1 02. CDQ. 3549
1 70412010123 Charger (24V/15A) 7o BB FE AR 1 02. CDQ. 3553
1 70412010124 Charger (24V/15A) 7 B &R AR 1

1 70412010125 Charger (24V/15A) 7o L B B AR 1 02. CDQ. 3554
1 70412010126 Charger (24V/15A) 7o BB w AT 1

1 70412010127 Charger (24V/15A) 7o EL B DL B AR 1

1 70412010128 Charger (24V/15A) T E BT 1

1 70412010129 Charger (24V/15A) 75 H, 2 [ AR JE AR 1

1 70412010130 Charger (24V/15A) 75 o, 28 W KA AR 1 02. CDQ. 3564
1 70412010162 Charger (24V/15A) 7o 8 % H AR 1 02. CDQ. 3585
1 70412011120 Charger (24V/15A) T BT 1

2 70503240100 Battery (24V/20AI) 42 B 1 02. XDC. 3556
2 70503240109 Battery (24V/30AI) 42 ALy 1 02. XDC. 3557
2 70503240249 Battery (24V/30AI) 42 B 1

2 70503240208 Battery (24V/40AI) 42 B 1 02. XDC. 3558
3 20201000986 Battery Base R EAEE S 2 40. 42. 001

21




5. 103

Electric Assembly

HARG

Ttem Part No. Description Qty Applied Date Remark
F5 KA £ S #HE & A H HiE
4 30211050013 Screw M5X8 B24T 5 03. 02260
5 20101020016 Electrical Components M Z 4 fF 1
5 20101020017 Electrical Components M4 fF 1
5 20101020018 Electrical Components M Z 4 fF 1
5 20101020022 Electrical Components M Z4fF 1
5 20101020023 Electrical Components w25 1 1
5 20101020024 Electrical Components R Z4HfF 1
5 20101020028 Electrical Components o, 25 4 1 1
5 20101020030 Electrical Components B, 2 4 1 1
6 30251050014 Screw M5X10 8247 4 03. 0082
7 30411050001 Lock Washer ®5 A 2 03. 00132
8 30401050001 Flat Washer @5 P 3 03. 00511
9 70307000005 Low Voltage Protection &JE4R4F 43k 1 02.01. 9481
10 30201050017 Screw M5X25 B24T 2 03.01410
11 70302000057 Controller | 1
11 70302000058 Controller # 4] BM24C10-CAN-20 1
11 | 01 | 70302000003 Controller 4] % 1212C-2506 1 -250401
11 | 02 | 70302000123 Controller =4 2 121202571 1 250401~
11 70302000116 Controller &4 2 JL-D2C-2103 1
12 30201060038 Screw M6X12 8247 2 03. 1231
13 20201000999 Bracket AT AL RK 1 40. 42. 017
14 30211030004 Screw M3 X16 8247 2 03. 05360
15 70103000005 Lifting Limit Switch BT F 1 02.01. 2178
16 | 01 | 77700000419 Fuse TR 22 1 -220518 | 19. 03450
16 | 02 | 70701000002 Fuse R 22 1 220518~ 19. 03450
17 30211050003 Screw M5X12 B24T 2 03. 02261
18 70711000001 Fuse Block YW £ 1 02. 01. 3057
19 70223000001 Horn et 25 1 19. 03620
20 30211030005 Screw M3X10 B24T 2 03. 05361

22




5. 102

Electric Assembly
HARS

Ttem Part No. Description Qty Applied Date Remark
F5 R £ S #HE & A H &E
21 70533000044 BMS Board (TH) R 47 R (TH) 1 16. 0501
22 54310000010 Guard Coil BUE 7 % 1 19. 16371

23




5. 203

Electric Assembly(Built—in)
HAARS(NE)

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH i
1 70422000001 Charger Cable 7 H R EAT 1 16. 0348
1 70422000002 Charger Cable 7 B & B AR AT 1
1 70422000003 Charger Cable 70 B, 2 B AT 1
1 70422000004 Charger Cable 70 B, 4 7 A AR 1
1 70422000005 Charger Cable 70 B, 2 DL 7 AR 1
1 70422000006 Charger Cable 7 B 4% B AT 1
1 70422000007 Charger Cable 70 B 2 T AR FE AR 1
1 70422000008 Charger Cable 7 B & AR AR
1 70422000019 Charger Cable 7 L& AT 1 16. 0324
1 70422000020 Charger Cable 7 B 4 B AR 1
1 70422000024 Charger Cable 7 4 B AR 1
1 70422000025 Charger Cable 70 HL & B AR 1 16. 0366
2 30211030005 Screw M3X10 BZAT 4 03. 00999
3 70412010228 Built In Charger FHB 1 02. CDQ. 3543
4 30201060024 Screw M6X10 B2AT 4 03.0175
5 70503240100 Battery (24V/20AH) EA=R) 1 03.0011
5 70503240109 Battery (24V/30AH) 42 1 03. 00512
5 70503240249 Battery (24V/30AH) 42 Bt 1
5 70503240208 Battery (24V/40AH) 42 Bt 1 02. XDC. 3556
6 20201000986 Battery Base ERRSHCE S 2 02. XDC. 3557
7 30211050013 Screw M5X8 AT 5 02. XDC. 3558
8 30411050001 Lock Washer @5 G 1 03. 00132
9 30401050001 Flat Washer @5 A 1 03. 00511
10 20101020019 Electrical Components — H 241 1
10 20101020020 Electrical Components — H 241 1
10 20101020021 Electrical Components — H 241 1
10 20101020025 Electrical Components — H 241 1
10 20101020026 Electrical Components  H 241 1
10 20101020027 Electrical Components — H 241 1

24




5. 203

Electric Assembly(Built—in)

HARG(NE)

ITtem Part No. Description Qty Applied Date Remark

55 R 4 #HE & H# i
10 20101020029 Electrical Components  H 241 1
10 20101020031 Electrical Components — H 241 1
11 30251050014 Screw M5X10 B2AT 4 03. 0082
12 Low Voltage KRR 37 #3R

70307000005 1 02.01. 9481
Protection

13 30201050017 Screw M5X25 AT 2 03. 01410
14 | 01 | 70302000003 Controller 4| 12120-2506 1 250401 | 02.KzQ. 2377
14 | 02 | 70302000123 Controller 4 % 12120-2571 1 250401~
14 70302000116 Controller 74| %& JL-D2C-2103 1
14 70302000057 Controller #% % BM24C10-CAN-10 1
14 70302000058 Controller = # BM24C10-CAN-20 1 Eh2
15 30201060038 Screw M6X12 B2AT 2 03.0145
16 20201000999 Bracket WETT K &R 1 40. 42. 017
17 30211030004 Screw M3X16 B2AT 2 03. 05360
18 70103000005 Lifting Limit Switch 17 % 1 02.01.2178
19 | 01 | 77700000419 Fuse 2 1 -220518 | 19. 03450
19 | 02 | 70701000002 Fuse R 2 1 220518~
20 30211050003 Screw M5X 12 AT 2 03. 02261
21 70711000001 Fuse Block W 2 1 02. 01. 3057
22 70223000001 Horn e 2% 1 19. 03620
23 70533000044 BMS Board (TH) 34 (TH) 1
24 54310000010 Guard Coil WE 3 4 1 19. 16371

25




5.3

Electrical Components

L 4L Or RINE TR

ITtem Part No. Description Qty Applied Date Remark
F5 KA £ S #E & EH#A HiE

A 20101020016 Electrical Components w5 A 1

1 20201001000 Bracket TR 1 40. 42. 050

2 70601000016 Meter gk 1 02. DLB. 317717
3 70104000100 Emergency Stop Switch 2IEF* 1 02.01. 9397

26




5.4

Electrical Components

AR O RAVE B CR FERE0)

ITtem Part No. Description Qty Applied Date Remark
F5 KA & #%E & i H &iE

A 20101020017 Electrical Components B 2 4 1

1 20201001001 | Bracket RN 1 40. 42. 051

2 70601000016 Meter HE K 1 02.DLB. 317717
3 70104000100 Emergency Stop Switch 2IEF* 1 02.01.9397

4 70101000012 | Reset Button AfrtEd 1 16. 0644

27




5.5

Electrical Components

AL O RAME RO

ITtem Part No. Description Qty Applied Date Remark
FE R & %= & i B # &

A 20101020018 Electrical Components w25 1 1

1 20201001157 | Bracket ZEMR 1 40. 42. 052

2 70601000016 Meter gk 1 02.DLB. 317717
3 70104000100 Emergency Stop Switch 2IEF* 1 02.01.9397

4 70101000012 Reset Button & {4 1 16. 0644

5 70101000004 Self-Locking Button B8t 1 16. 0643

28




5.6 Electrical Components

AR CERINE R

ITtem Part No. Description Qty Applied Date Remark
55 (e 4 #E & HH# &
20101020022 Electrical Components B 2 4 1
20201001005 Bracket R ER 1 40. 42. 056
70104000100 Emergency Stop Switch BEEF K 1 02. 01. 9397

29




5.7 Electrical Components
R gL CERANE — B CRFERE 0 )

ITtem Part No. Description Qty Applied Date Remark
Fg KA & #%E & i H &iE
A 20101020023 Electrical Components w25 1 1

1 20201001158 | Bracket ERR 1 40. 42. 057
2 70104000100 Emergency Stop Switch 2IEF* 1 02.01.9397
3 70101000012 | Reset Button ek 3iil 1 16. 0644

30




5.8

Electrical Components

At CERINE R0

ITtem Part No. Description Qty Applied Date Remark
Fg KA & #%E & i H &iE

A 20101020024 Electrical Components B 2 4 1

1 20201001159 | Bracket ERR 1 40.42. 058
2 70104000100 Emergency Stop Switch 2IEF* 1 02.01.9397
3 70101000012 | Reset Button ek 3iil 1 16. 0644

4 70101000004 Self-Locking Button Rkl 1 16. 0643

31




5.9

Electrical Components

AR OF RANE B GRZERET0) )

ITtem Part No. Description Qty Applied Date Remark
F5 A & #%E & i H &iE

A 20101020028 Electrical Components B 2 4 1

1 20201001001 | Bracket ERR 1 40. 42. 051

2 70601000016 Meter HE K 1 02.DLB. 317717
3 70104000100 Emergency Stop Switch 2IEF* 1 02.01.9397

4 70101000004 Self-Locking Button Rkl 1 16. 0643

32




5.10

Electrical Components

AR OERINE B R ZERET0)

ITtem Part No. Description Qty Applied Date Remark
Fg KA & #%E & i H &iE
A 20101020030 Electrical Components w25 1 1

1 20201001158 | Bracket ERR 1 40. 42. 057
2 70104000100 Emergency Stop Switch 2IEF* 1 02.01.9397
3 70101000004 Self-Locking Button ERkiEil 1 16. 0643

33




5. 11

Electrical Components

LA Or RN E TR0

Ttem Part No. Description Qty Applied Date Remark
F5 R EX S #HE & A H &E
20101020019 Electrical Components w2 1
20201001002 Bracket TR 1 40. 42. 053
70601000016 Meter BE & 1 02.DLB. 317717
70104000100 Emergency Stop Switch RIEFF X 1 02.01. 9397

34




Electrical Components

AL Or RN E B CRFRERD)

Ttem Part No. Description Qty Applied Date Remark
F5 KA EX S #E & A H HiE

A 20101020020 Electrical Components w2 1

1 20201001003 Bracket TR 1 40. 42. 053

2 70601000016 Meter BE & 1 02.DLB. 317717
3 70104000100 Emergency Stop Switch RIEFF X 1 02.01. 9397

4 70101000012 Reset Button Rk Lzl 1 16. 0644

35




5.13

Electrical Components

a4 Or RN E R0

Ttem Part No. Description Qty Applied Date Remark
F5 KA EX S #E & A H &E

A 20101020021 Electrical Components w2 1

1 20201001004 Bracket TR 1 40. 42. 053

2 70601000016 Meter BE & 1 02.DLB. 317717
3 70104000100 Emergency Stop Switch RIEFF X 1 02.01. 9397

4 70101000012 Reset Button Rk Lzl 1 16. 0644

5 70101000004 Self-Locking Button EKkiEil 1 16. 0643

36




5. 14

Electrical Components

M R N B R0
Ttem Part No. Description Qty Applied Date Remark
F5 KA EX S #E & A H HiE
20101020025 Electrical Components w2 1
20201001006 Bracket TR 1 40. 42. 053
70104000100 Emergency Stop Switch REFF X 1 02.01. 9397

37




5. 15

Electrical Components

AR AL CER W E B CRFRRD)

Ttem Part No. Description Qty Applied Date Remark
F5 KA EX S #E & A H HiE

A 20101020026 Electrical Components w2 1

1 20201001007 Bracket TR 1 40. 42. 053
2 70104000100 Emergency Stop Switch REFF X 1 02.01. 9397
3 70101000012 Reset Button Rk Lzl 1 16. 0644

38




5. 16

Electrical Components

AR AL CER N E R0

Ttem Part No. Description Qty Applied Date Remark
F5 KA EX S #E & A H HiE

A 20101020027 Electrical Components w2 1

1 20201001160 Bracket TR 1 40. 42. 053
2 70104000100 Emergency Stop Switch AEFx 1 02.01. 9397
3 70101000012 Reset Button bRk il 1 16. 0644

4 70101000004 Self-Locking Button B4t % 1 16. 0643

39




Electrical Components

AL Or RN E B GIERERD )

Ttem Part No. Description Qty Applied Date Remark
F5 KA EX S #E & A H &E

A 20101020029 Electrical Components w2 1

1 20201001003 Bracket TR 1 40. 42. 053

2 70601000016 Meter BE & 1 02.DLB. 317717
3 70104000100 Emergency Stop Switch RIEFF X 1 02.01. 9397

4 70101000004 Self-Locking Button B4t % 1 16. 0643

40




5.18 Electrical Components

AR AL CER W E B G ERER0)

Ttem Part No. Description Qty Applied Date Remark
F5 KA EX S #E & A H HiE

A 20101020031 Electrical Components w2 1

1 20201001007 Bracket TR 1 40. 42. 053
2 70104000100 Emergency Stop Switch AEFx 1 02.01. 9397
3 70101000004 Self-Locking Button B A% 1 16. 0643

41




5.1902 Wiring Harness Assembly
LR SRR (12120-2571 KfE

ITtem Part No. Description Qty Applied Date Remark
T R % HE & H#H -
A | 01 | 20101030603 | Control Wire Assembly B &AL 1 -241118
A 01 | 20101031150 | Control Wire Assembly 15 &AL 1 -250401
5 o3 &) 48 4) _
O A 02 | 20101030435 | Control Wire Assembly T | & L 1 250401
by 1 20101030604 | Handle Wire FHER 1
. ) p /7L 10:Key switch HIRFX%
TLavon/Bourg ror/hom. seitek \ wm (/ 2 | 01 | 20101030672 | Frame Wire %tk 1 —241118
TRBRMITE a T0:Lift svitch EAFFE
2 | 01 | 20101031173 | Frame Wire LTS 1 -250401
2 02 20101030672 Frame Wire TARE K 1 250401-
I T0:Lower valve
T0:Plug B8l TRARR
T0:Brake

T0:Motor M1 M2

HHHL M2

T0:Emergency switch

EUSIES

ERISFS

T0:Controller M1 ¥2

10:Buzzer B3 vl bl w2

42




5.2002 Wiring Harness Assembly (For Release Brake)
LRI MR (12120-2571 5 BT 5h)

T0:Turtle 10:Throttle fiE#
1)

T0:Lower/Emerg, rev/horn switch

THR/BR/MNFR

T0:Lower valve

‘ T0:Plug EHft TRERE

T0:Brake :
HH® I¥}’j' T0:Low power module §
N/ RS

T0:Forced down

Q
Ootor M 12 @ N

AL \ 3
:l-\r

T0:Battery CAN
AN Q
T0:Battery switch \\ \

e ‘k

= T0:Limit switch RHIFX
/IR\\\ D 10:Controller Ml W2
= D

l B N2
l

T0:CAN Meter
AN

T0:Brake release)

RN
'.,

2 T0:Emergency switch

AEFR

10:Buzzer ﬁﬂ!ﬁ%
”w"”“'

T0 B+ Efk
T0:Controller ¥#i%

ITtem Part No. Description Qty Applied Date Remark
Fe A e #HE & B &

A | 01 | 20101030605 | Control Wire Assembly B &A1 1 -241118

A | 01 | 20101031149 | Control Wire Assembly T LA 1 -250401

A | 02 | 20101030437 | Control Wire Assembly = & 1 250401~

1 20101030606 | Handle Wire FHhLK 1

2 | 01 | 20101030673 | Frame Wire FERER 1 -241118

2 | 01 | 20101031172 | Frame Wire R 1 -250401

2 | 02 | 20101030673 | Frame Wire ERER 1 250401~

HBHTH
‘\\\ T0:Pump contactor
\\\\“' o FHHE
X
N\
\QQ\&\ £% =0 10: B- i

43




5.2102 Wiring Harness Assembly (Intelligent)
LR A SRR (1212C-2571 &)

ITtem Part No. Description Qty Applied Date Remark
Fe A e HE & H &

A | 01 | 20101030555 | Control Wire Assembly B &A1 1 -241118

A | 01 | 20101031148 | Control Wire Assembly T LA 1 -250401

A | 02 | 20101030445 | Control Wire Assembly 1 & 1 250401

HEHS ol e 1 20101030556 | Handle Wire FHAE 1

2 | 01 | 20101030559 | Frame Wire FERER 1 -241118

2 | 01 | 20101031171 | Frame Wire FRER 1 -250401

2 | 02 | 20101030559 | Frame Wire FERER 1 250401~

T0:Lower valve

T0:Plug B TRARE

T0:Brake
HaH

T0:Emergency switch

T0:Motor M1 M2

BEFE

B0

T0:Pump contactor

e

LASIES

44




5.2202 Wiring Harness Assembly (Intelligent For Release Brake)
LR MR (12120-2571 568 HRURIE)

ITtem Part No. Description Qty Applied Date Remark
55 R % %& & H# &iE

A | 01 | 20101030553 | Control Wire Assembly [ ¥R 1 -241118

A | 01 | 20101031147 | Control Wire Assembly T LAt 1 -250401

T0:Turtle  T0:Throttle MEH A | 02 | 20101030443 | Control Wire Assembly EH LA 1 250401~

1 20101030554 | Handle Wire FAA LK 1

2 | 01 | 20101030558 | Frame Wire RS 1 -241118

2 | 01 | 20101031170 | Frame Wire R 1 -250401

2 | 02 | 20101030558 | Frame Wire RS 1 250401~

T0:Lower valve

T0:Plug B THERR

10:Brake y I

s L'__Irf y &

Q
Olotor K2 @ N

T0:Forced down

LI \
".\,

BHTR
\\‘\3 T0:Pump contactor
)
" o FEEHE
=0 10: B- fifk
T0:Battery CAN A "
HiHCAN T0:Brake release :CAN Meter
Ny ANE

2
SN T0:Emergency switch

ol ARFE

T0:Battery switch \\\\ \\
W
™ 10:Linit switch BHFX

N—"_
;“"—/ \\:,
2 N\, > T0:Controller HI W2

. D BHEN W2

45




Wiring Harness Assembly (BM24C10-CAN)
25 i Bl (BM24C10-CAN)

5. 2301

TO:Throttle
plpe

TO:Turtle
)

T0:Key switch
I

TO:Lower/Emerg,rev/horn switch
TR TR TRIYUTR

———

-
LLIRRITN,
TO:Plug 4@t TO:%oﬁg%E\%Z%e
|\
\RR

TO:Brake
il sh s
B

T0:Motor M1 M2
HHL M1 M2

TO:Low power module
G

TO:Pump contactor
=0 A A

3 TO0:CAN Meter

fiil,  CAN CAN %

TO:Battery switch g )
RPN N <

e TO:EAglerge%cy switch
o

wHE M1M2

TO0: B+ IEAK

TO:ContoIIer
etk

ITtem Part No. Description Qty Applied Date Remark
Fe A e & & B &
A | 01 | 20101030867 | Control Wire Assembly B &A1 1 -241118
A | 02 | 20101031154 | Control Wire Assembly T LA 1 241118~
1 20101030868 | Handle Wire FHl &K 1
2 | 01 | 20101030869 | Frame Wire FERER 1 -241118
2 | 02 | 20101031177 | Frame Wire FERER 1 241118~

46




5.2401 Wiring Harness Assembly (BM24C10-CAN For Release Brake)
24 R (BM24C10-CAN B0 3)

ITtem Part No. Description Qty Applied Date Remark
FE KA e HE & H &
A | 0l | 20101031100 | Control Wire Assembly T LA 1 -241118
A | 02 | 20101031152 | Control Wire Assembly T LA 1 241118~
1 20101030868 | Handle Wire FHl &K 1
T0:Turtle  10:Throttle % 2 | 01 | 20101031101 | Frame Wire FERER 1 -241118
W T0:Key switch $IRF% 2 | 02 | 20101031175 | Frame Wire FERER 1 241118~

CHARNRTS 4// T0:Lift switeh EFF%
11 T0:Lower valve
T0:Plug Sk TRARE
T0:Brake

T0:Low power module

fizE

fEru Bk

T0:Motor M1 M2

BN W
o=

T0:Pump contactor

0:CAN Meter

CANZ

T0:Emergency switch

ELiES

10:Linit switch BHITF%

T0:Controller M1 M2

10:Buzzer KM% ~ 5 o = otk 1)

47




5. 2501

Wiring Harness Assembly (BM24C10-CAN Intelligent)
25 S B (BM24C10-CAN % fg)

TO:Motor M1 M2

TO:Throttle
puE

TO:Turtle
Ly

TO:Lower valve
LR

AL M1 M2
TO:Pump contactor
RPN

L% T0:CAN Meter
CAN %

TO:Battery CAN
il CAN

TO:Bat}ery switch
LT 5 TO:Limit switch
o PRIEITFE

TO:Buzzer &

ety e EHIRE M1 M2
U\ 0 T0: B+ iFk
TO:Controller
il 3

ITtem Part No. Description Qty Applied Date Remark
Fe A e & & B &
A | 01 | 20101030875 | Control Wire Assembly B &A1 1 -241118
A | 02 | 20101031153 | Control Wire Assembly T LA 1 241118~
1 20101030876 | Handle Wire FHl &K 1
2 | 01 | 20101030877 | Frame Wire FERER 1 -241118
2 | 02 | 20101031176 | Frame Wire FERER 1 241118~

48




Wiring Harness Assembly (BM24C10-CAN Intelligent For
Release Brake)
LRI MK (BM24C10-CAN 2 RE # B 5h)

5. 2601

Ttem Part No. Description Qty Applied Date Remark
55 (e} £ %& & H# &iE
A | 01 | 20101031102 | Control Wire Assembly 1 & 1 -241118
A | 02 | 20101031151 | Control Wire Assembly 1 & 1 241118~
T0:Turtle T0:Throttle AR 1 20101030876 Handle Wire FAEL K 1
2 | 01 | 20101030877 | Frame Wire £S5 1 -241118
2 | 02 | 20101031174 | Frame Wire RS 1 241118~

T0:Lower valve

T0:Plug  EHitf TR

T0:Brake

iz

T0:Emergency switch

10:Hotor N1 42 2 BEFX
HHNL W2 g
(o2 ;c::;in N\ T0:Pump contactor
N R
B g
a /imv £2
. iTh axbeE A
T0:Battery CAN A, T0:CAN Meter
AN py / CANK

EAYIES

T0:Controller M1 M2

T0:Buzzer BME ' %) i BB 0

49




5.27 Cable Assembly
B e (12120)

ITtem Part No. Description Qty Applied Date Remark
FE KA £ %% & B &
A 01 20101030557 | Power Wire Assembly o kL 1
1 20101030561 Controller Cable - 8 1
2 20101030560 | Controller Cable + R EIE4 1
3 20101030562 Pump Power Line + W E 3hIF 4 1
4 20101030566 | Power Cable E NN 1

—

50




5.28  Cable Assembly (BM24C10—CAN)
FA 2 i (BM24C10-CAN)

ITtem Part No. Description Qty Applied Date Remark
FE KA £ %% & B &
A 20101030870 | Power Wire Assembly o kL 1
1 20101030871 Controller Cable - 8 1
2 20101030872 | Controller Cable + R EIE4 1
3 20101030873 Pump Power Line + W E 3hIF 4 1
4 20101030874 | Power Cable E NN 1

51




FTAF B R B 4 b il i v R B AR AR

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

52



	1.1
	1.201
	1.201
	1.301
	1.301
	1.4
	Cover Assembly
	外罩总成
	1.5
	Cover Assembly(Balance Wheel)
	外罩总成(辅助轮)
	2.102
	Driving System
	驱动系统
	2.202
	Driving System(Balance Wheel)
	驱动系统(辅助轮)
	2.301
	Driving Assembly
	驱动总成
	2.301
	Driving Assembly
	驱动总成
	2.4
	辅助轮组件
	3.101
	Operating Handle Assembly
	操作手柄组件
	3.201
	Handle Head Assembly
	手柄头总成
	3.201
	Handle Head Assembly
	手柄头总成
	3.301
	Operating Handle Assembly(Intelligent)
	操作手柄组件(智能)
	3.4
	Handle Head Assembly(Intelligent)
	手柄头总成(智能)
	4.1
	Hydraulic System
	液压系统

	4.2
	Power Unit Assembly
	动力单元组件

	4.301
	Lifting Cylinder Assembly
	油缸组件
	5.102
	Electric Assembly
	电气系统
	5.103
	Electric Assembly
	电气系统
	5.102
	Electric Assembly
	电气系统
	5.203
	Electric Assembly(Built-in)
	电气系统(内置)
	5.203
	Electric Assembly(Built-in)
	电气系统(内置)
	5.3
	Electrical Components
	电器组件(方表外置无释放)

	5.4
	Electrical Components
	电器组件(方表外置一释放(下降释放))

	5.5
	Electrical Components
	电器组件(方表外置二释放)

	5.6
	Electrical Components
	电器组件(无表外置无释放)

	5.7
	Electrical Components
	电器组件(无表外置一释放(下降释放))

	5.8
	Electrical Components
	电器组件(无表外置二释放)

	5.9
	Electrical Components
	电器组件(方表外置一释放(刹车释放))

	5.10
	Electrical Components
	电器组件(无表外置一释放(刹车释放))

	5.11
	Electrical Components
	电器组件(方表内置无释放)

	5.12
	Electrical Components
	电器组件(方表内置一释放(下降释放))

	5.13
	Electrical Components
	电器组件(方表内置二释放)

	5.14
	Electrical Components
	电器组件(无表内置无释放)

	5.15
	Electrical Components
	电器组件(无表内置一释放(下降释放))

	5.16
	Electrical Components
	电器组件(无表内置二释放)

	5.17
	Electrical Components
	电器组件(方表内置一释放(刹车释放))

	5.18
	Electrical Components
	电器组件(无表内置一释放(刹车释放))

	5.1902
	Wiring Harness Assembly
	线束总成（1212C-2571 大能）
	5.2301
	Wiring Harness Assembly(BM24C10-CAN)
	线束总成(BM24C10-CAN)
	5.2401
	Wiring Harness Assembly(BM24C10-CAN For Release Br
	线束总成(BM24C10-CAN 带释放制动)

